
   KERALA STATE NIRMITHI KENDRA

No. T5/922/2021-22/RNK-TVPM                                                                                                                            

Maximum load 

To The Assistant Engineer                                                                                        
LID & EW Section, Pazhayakunnummel GP

TEST RESULTS

Identification Compressive strength 

                         Date: 04.10.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.                         
Project: Construction of Govt,LP School Pappala in Pazhayakunnummel GP.

Amount:1416/-            Invoice No. 4181 Invoice Date: 04.10.2023

Ref:- Your request letter 68/AE/LSGD/PKML/2023   dtd.04.10.2023

     NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

 NO:17207

Maximum load 
taken (KN)

590

850

580

Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer

III M25 08.09.2023 25.78

Test conducted by: Signature:

I M25 08.09.2023 26.22

II M25 08.09.2023 37.78

Identification 
of the cube

Mix Date of casting
Compressive strength 

(N/mm2)



   KERALA STATE NIRMITHI KENDRA

No. T5/922/2021-22/RNK-TVPM                                                                                                                            

Maximum load 

To The Senior Manager(PMM)                                                                        
Smart City Thiruvananthapuram LTD.

TEST RESULTS
Identification 

Mix Date of casting
Compressive strength 

                         Date: 04.10.2023

Testing of: 3 no's of concrete cube supplied for testing compresive strength.                         
Project: Chali Warehouse .

Amount:1416/-            Invoice No. 4180 Invoice Date: 04.10.2023

Ref:- Your request letter No. SCTL/TECH/1286/2020/AM(CIVIL)/7902   dtd.03.10.2023

     NIRMITHI TESTING LABORATORY
CPT CAMPUS, VATTIYOORKAVU

THIRUVANANTHAPURAM-695013

PHONE No. 0471 - 2362229

 NO:17208

Maximum load 
taken (KN)

880

860

900

Verified by: Signature:

COUNTER SIGNED AND ISSUED

Office Seal Regional Engineer

III M25 05.09.2023 40.00

Test conducted by: Signature:

I M25 05.09.2023 39.11

II M25 05.09.2023 38.22

Identification 
of the cube

Mix Date of casting
Compressive strength 

(N/mm2)




